0CD10-G41000 0CD10-G41000 1 cy| INDER BLOCK

1 (A)=L40AS (D)=L75AS
Fig.1.CYLINDER BLOCK (B)=L50AS (E)=L90AS
(C)=L60AS (F)=
REF.  LEV. PARTS NO. DESCRIPTION QTY |
A B ©) ® E ©
L75ASESM 1 1 71427101560 BLOCK ASSY, CYLINDER 1
L 75ASESHMRC 2 1 71447101560 BLOCK ASSY, CYLINDER 1
tggggssnm 3 1 71437101560 BLOCK ASSY, CYLINDER 1
62 4 1 71457101560 BLOCK ASSY, CYLINDER 1
L40ASSH 5 1 71467101560 BLOCK ASSY, CYLINDER 1
L40ASESM 19 2 11435001700 COVER, STARTER 1 1 1 1 1
20 2 26106100122 BOLT MI0X 12 PLATED 2 2 2 2 2
21 1 11425001200 STUD, CYL HEAD 2
22 1 11435001200 STUD, CYL HEAD 2 2
23 1 11465001230 STUD, CYL HEAD 2 2
24 1 11425001210 STUD, CYL. HEAD 2
25 1 11435001210 STUD, CYL HEAD 2 2
2 1 11465001240 STUD, CYL HEAD 2 2
27 1 10502501220 NUT 10 2 2
28 1 11425001220 NUT 8 2
7 29 1 11435001220 NUT 9 2 2
FrY—H4XTE 30 1 10522501240 WASHER 4 4
UND]E';Z'ZED PART 7 31 1 12495001250 WASHER 4
Z 295 P T 2 1 11465001260 WASHER 4 4
03.96 / W 3 1 11425001250 NUT 8 2
34 1 11435001250 NUT 9 2 2
. 19 35 1 11465001250 NUT 10 2 2
. 36 1 11425001340 GASKET, CYL HEAD 1
’ 37 1 11435001340 GASKET, CYL HEAD 1
38 1 11465001340 GASKET, CYL HEAD 1
39 1 11445001340 GASKET, CYL HEAD 1
40 1 11455001340 GASKET, CYL HEAD 1
a1 1 11425001380 ORING 1
42 1 11435001380 ORING 1 1
43 1 11465001380 O-RING 1 1
a4 1 11425001800 SHMSET 1 1 1 1 1
49 1 11425001830 COVER, INSPECWINDOW 1 1 1 1 1
50 1 11425001840 GASKET 1 1 1 1 1
51 1 22312080120 PARALLEL PN 8X12 2 2 2 2 2
52 1 26226060182 STUD M 6X 18 PLATED 1 1 1 1 1
53 1 26226060222 STUD M 6X 22 PLATED 2 2 2 2 2
54 1 26366060002 NUTM6 3 3 3 3 3
55 1 11425001412 GASKET, CRANK CASE 1
56 1 11435001412 GASKET, CRANK CASE 1 1
57 1 11465001411 GASKET, CRANK CASE 11
58 1 11425001452 COVER (S)CRANK CASE 1
60 1 11435001452 COVER (S)CRANK CASE 11
62 1 11465001452 COVER (S)CRANK CASE 1 1
65 1 26106060252 BOLT M6X 25 PLATED 14
LAOASESH 66 1 26106080352 BOLT M8X 35 PLATED 1 15 15 16 16
67 1 10542501690 PLUG M16 3 3 3 4 4
68 1 16091001740 CAP, WLUBOIL GAUGE 2 2 2 2
70 2 24311-000180 ORING 1AP-180 2 2 2 2
71 1 16071001760 CAP, WLUBOIL GAUGE 2
Remarks 73 2 24311000180 ORING 1AP-180 2
(1) ONLY FOR REPAIR. 7 1 43400500490 SEALWASHER 16 3 3 3 4 4
(2) UNDERSIZED(U.S=0.25) PART. = s o —
(3) UNDERSIZED(U.S=0.50) PART. N:Old ‘ﬁ New, Q:0Old T"T New, R:Old ‘T’T New, S:0ld ‘f New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000 0CD10-G41000 1 cy| INDER BLOCK

1 (A)=L40AS (D)=L75AS
Fig.1.CYLINDER BLOCK (B)=L50AS (E)=L90AS
(C)=L60AS (F)=
REF.  LEV. PARTS NO. DESCRIPTION QTY |
AN B ©) ® € F)
L 75ASESM 75 1 11425002030 RETAINER, BEARING 1 1 1 1 1
L 75ASESHRC 76 1 11425002113 BALL BEARING 1
tggggssnm 77 1 11435002113 BALL BEARNG 11
62 78 1 11465002150 BALL BEARNG 11
ASSH oL 1 2 2
L40, 79 1 16011002220 SEAL,
L40ASESM 5 80 1 24423355008 SEAL, OlL 2 2
8L 1 16021002220 SEAL, OlL 1
82 1 24101062050 BALL BEARNG 1
83 1 24101-062060 BALL BEARNG 11
84 1 24101:062070 BALL BEARNG 11
85 1 24162152112 NEEDLE BEARNG 11 1 1 1
86 1 26106080122 BOLT M8X 12 PLATED 11 1 1 1
87 1 23371010000 PLUG PT1BSCREW 11
88 1 11425002100 BEARING, MAN 1 1
89 1 11435002100 BEARING, MAIN 11 1
% 1 11465002100 BEARING, MAN 101 1
FrY—HLXTe 91 1 11425002200 BEARING US-025MAIN 1 2
UN;’ ]E';Z'ZED PART 92 1 11435002200 MAIN BEARING US=025 11 2
9295—D 93 1 11465002200 AN BEARNG US=025 11 2
93.96 9 1 11425002210 BEARNG US=050MAIN 1 3
20- 9% 1 11435002210 MAIN BEARING US=050 11 3
19- 9% 1 11465002210 MAIN BEARING US=050 11 3
27,2829
303132

T
(S NN N ]

L40ASESM

Remarks
(1) ONLY FOR REPAIR.

(2) UNDERSIZED(U.S=0.25) PART. Yes No Yes No
(3) UNDERSIZED(U.S=0.50) PART. N:Old *55 New, Q:0ld %= New, R:0ld = New, S:0ld -5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.




0CD10-G41000 0CD10-G41000 5 y| INDER HEAD & BONNET

H ‘A)=L40AS D)=L75AS
Fig.2.CYLINDER HEAD & BONNET mLaons (OL758S
(C)=L60AS (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
A B () ® (E ¢
83 1 1 114650-11010 HEAD ASSY, CYLINDER 1
‘![r 84 2 1 114550-11010 HEAD ASSY, CYLINDER 1
6 1 114250-11020 HEAD ASSY, CYLINDER 1
10 1 114870-11020 HEADCYLINDER ASSY 1
11 1 114450-11021 HEAD ASSY, CYLINDER 1
15 1 114250-11101 VALVE, SUCTION 1
16 1 11435011101 VALVE, SUCTION 1 1
17 1 114650-11100 VALVE, SUCTION 11
68 18 1 11425011113 VALVE, EXHAUST 1
69 19 1 11435011113 VALVE, EXHAUST 11
20 1 11465411110 VALVE, EXHAUST 1 1
©——85,86,87 21 1 11425011120 SPRING, VALVE 2
2 1 114350-11120 SPRING, VALVE 2 2
—_1—27 28,29 23 1 11465011121 SPRING, VALVE 2 2
—24 2526 8—67 24 1 10115811180 RETAINER, SPRING 2 2
%2] 22.23 Q— 25 1 11425011180 RETAINER, SPRING 2
é 66 % 1 1196201180 RETAINER, SPRNG 2 2
27 1 27310070001 COTTER 7 2 2
28 1 27310060001 COTTER 6 2 2
29 1 71425011570 COTTER 2
LAOASESM 33 1 114650-11261 SUPPORT, ROCKER ARM 1 1
34 1 11425011290 SUPPORT, ROCKER ARM 1 1 1
37 1 11425011340 SEAL VALVE STEM 2
38 1 11435011340 SEAL VALVE STEM 2 2
39 1 114650-11340 SEAL VALVE STEM 2 2
40 1 11425011460 GASKET,NOZZLE 1 01 1 1 1
41 1 114350-11470 SPACER 101 1 1 1
2 1 114250-11600 WASHER 2 2 2
43 1 114650-11600 WASHER 2 2
a4 1 114250-11651 ARMASSY, INTAKE 1 1 1
45 1 114650-11652 ARMASSY, INTAKE 1 1
t%AA%EgHRC 48 2 11425011240 SCREW, VALVE ADJUST. 101 1 1 1
L90ASESM 49 2 26756-060002 LOCK NUT M6 PLATED 1 1 1 1 1
L90ASESMRC 50 1 71427011660 ARM ASSY, EXHAUST 1
51 1 71437011660 ARMASSY, EXHAUST 11
52 1 71467011660 ARMASSY, EXHAUST 1 1
57 3 11425011240 SCREW, VALVE ADJUST. 101 1 1 1
58 3 26756060002 LOCK NUT M6 PLATED 1 01 1 1 1
59 2 119260-11370 CAP,VALVE 1
60 2 105010-11490 CAP,VALVE 11
61 2 104211-11370 CAP,VALVE 1 1
62 1 114250-11900 RETANER, NOZZLE 1 1 1 1 1
63 1 22351040008 SPRING PIN4X 8 101 1 1 1
64 1 26106080452 BOLT M8X 45 PLATED 1 1 1
65 1 26106-100552 BOLT MI0X 55 PLATED 1 1
66 1 26226060652 STUD M6X65 2 2 2 2 2
67 1 26366060002 NUTM6 2 2 2 2 2
68 1 11425011310 GASKET, BONNET 1 01 1
69 1 114650-11310 GASKET, BONNET 1 1
70 1 11425011951 BONNET ASSY, HEAD 1 01 1
71 1 11465011951 BONNET ASSY, HEAD 1 1

Qs Qs

N: OId—»New Q:Old— New, R:Old<— New, S:0ld _'4% New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000 0CD10-G41000 5 y| INDER HEAD & BONNET

i (A)=L40AS (D)=L75AS
Fig.2.CYLINDER HEAD & BONNET (By=Laoas D758
(C)=L60AS (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
75 2 11425003591 SHAFT ASSY, DECOMP. 1 1 1 1 1
78 2 11425003640 SPRING 1 1 1 1 1
79 2 22312030160 PARALLEL PN 3X16 1 1 1 1 1
83 1 26106-060552 BOLTM6X 5 PLATED 2 2 2
84 1 26106-060702 BOLTM6X 70 PLATED 2 2
85 1 10501011490 CAP,VALVE 1 1
86 1 11926011370 CAP,VALVE 1
87 1 104211-11370 CAP,VALVE 1 1
68
)
s
64 ©——85,86,87
50 -58—@pes | 34 — 228,29
51—t 49 @f9—24,25,26 & 67
52157 " If% 44@212223 962
59 - D 66
_ €1 37,38
60 48 l ! 39
61 ©—— 4]

A —

L75ASESM
L75ASESHRC

L9OASESM
LI0ASESMRC

N:Old Le% New, Q:OIdL‘L» New, R:OIdiv‘;S New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000 0CD10-G41000 3 AR CLEANER

i A)=L40AS D)=L75AS
Fig.3.AIR CLEANER BLaons BLoons
(C)=L60AS (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
AN B ©) ® € F)
1 1 11425012010 PIPE, AR INTAKE 1
2 1 11435012011 PIPE, AR INTAKE 1 1
3 1 114650-12020 PIPE, AR INTAKE 1 1
4 1 11425012200 GASKET, AR INTAKE 1
5 1 11435012201 GASKET, AR INTAKE 1 1
REFER TO FIG.2 6 1 11425012210 GASKET, AR CLEANER 1 1 1
7 1 11465012210 GASKET, AR CLEANER 1 1
8 1 11465012300 GASKET, AR INTAKE 1 1
9 1 71465012560 CLEANERASSY, AR 1 1
11 3 114650-12520 COVER, AR CLEANER 1 1
12 3 11465012530 CASE, AR CLEANER 1 1
13 3 114252-12560 WASHER, SEAL 1 1
14 3 11465012590 ELEMENT WPREHFLTER 1 1
15 4 114650-12540 ELEMENT, WET AR 1 1
16 4 114650-12550 PREFILTER 1 1
17 2 11425212550 WING NUT M8 1 1
18 1 714250-12560 CLEANER ASSY, AR 1 1 1
20 3 114250-12520 COVER, AR CLEANER 1 1 1
21 3 11425012530 CASE AR CLEANER 1 1 1
LAOASSM 22 3 11425012560 WASHER, SEAL 1 1 1
LAOASESM 23 3 114250-12580 ELEMENT, WET AR 1 1 1
24 2 11425012550 WING NUT M6 11 1
25 1 26106060252 BOLTM6X 25 PLATED 1 2 2 3 3
26 1 26226060142 STUD M6X 14 PLATED 1 1 1 1 1
27 1 26366-060002 NUTM6 3 3 3 3 3
28 1 26226-060552 STUDM6X55 2 2 2
29 1 26226060752 STUDM6X 75 2 2

L76ASESH
L.75ASESMRC

LG0ASESH
LB0ASESMRC

N:Old Le% New, Q:OIdL‘L» New, R:OIdiv‘;S New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000 0CD10-G41000 4 MUFFLER

i A)=L40AS D)=L75AS
Flg A4 MUFFLER EB;:LSOAS EE;:LQOAS
(C)=L60AS (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 11425013200 GASKET, MUFRLER 1 1 1
2 1 114650-13200 GASKET, MUFFLER 1 1
3 1 114260-13501 MUFALER 1
1416 4 2 114260136510 MUFFLER 1
5 2 11426013701 COVER, MUFALER 1
6 2 26106060082 BOLTM6X 8PLATED 5
7 1 114360-13501 MUFALER 1 1
8 2 11436013510 MUFFLER 1 1
9 2 114260-13701 COVER, MUFHLER 1 1
10 2 26106060082 BOLTM6X 8PLATED 5 5
1 1 11467413560 MUFALER 1 1
12 2 11467413520 SILENCER 1 1
13 2 18338213700 COVER, MUFHLER 1 1
14 2 11467413710 COVER(B), MUFFLER 11
15 2 11497013710 COVERB), MUFFLER 1 1
16 2 16026001580 BOLT 6X6 10 10
L75ASESH 17 1 26106060122 BOLTM6X 12 PLATED 2 2 2
L40ASSM ll_';gggg””nc 18 1 26106080162 BOLT M8X 16 PLATED 2 2
L40ASESM LY0ASESMRC 19 1 26366080002 NUT 8 2 2 2 2 2
20 1 26216080182 STUD M8X 18 PLATED 2 2 2
21 1 26226-080202 STUD M8X 20 PLATED 2 2

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000 0CD10-G41000 5 c AMSHAFT & CRANKSHAFT

i A)=L40AS D)=L75AS
Fig.5.CAMSHAFT & CRANKSHAFT (R=Ldons (D=L75as
(C)=L60AS (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
59 1 1 71477014580 CAMSHAFT(S) ASSY. 1
REFER TO FIG. | 50 2 1 71487014580 CAMSHAFT(S) ASSY. 11
69 3 1 714679-14580 CAMSHAFT(S) ASSY. 1 1
12 1 114250-14200 TAPPET, SUC/EXH. 2 2 2
13 1 11465014200 TAPPET, SUC/EXH. 2 2
14 1 11425014260 TAPPET, FUEL 1 1 1 1 1
15 1 11465014401 ROD, PUSH 2 2
16 1 11425014450 ROD, PUSH 2
17 1 114350-14450 ROD, PUSH 2 2
21 1 71427821710 CRANKSHAFT ASSY(S) 1
22 1 71437821710 CRANKSHAFT ASSY(S) 1 1
23 1 71467921710 CRANKSHAFT ASSY 1 1
36 1 1038401221 NUT M16 1 1 1
37 1 12271001220 NUT (M18 1 1
38 1 11477021400 FLYWHEEL () 1
39 1 11487021400 FLYWHEEL () 1 1
40 1 11425021550 WASHER, --YWHEEL 1 1 1
41 1 11465021551 WASHER, ALYWHEEL 1 1
42 1 11465121592 FLYWHEEL(SE), WIGEAR 1 1
45 1 11477121590 FLYWHEEL(SE) WIGEAR 1
48 1 11487121590 FLYWHEEL(SE) WIGEAR 1 1
51 1 22512-040120 KEY 4X12 1 1 1
52 1 22512050140 KEY 5X14 1 1
53 1 160310-14550 WASHER 1 1 1
54 1 14561083880 RETAINER 1 1
55 1 22512050300 KEY 5X30 1
56 1 22512-070360 KEY 7X36 1 1 1 1
57 1 26106080202 BOLT M8X20 PLATED 1 1 1
58 1 26106-100252 BOLT M10X 25 PLATED 1 1
59 1 71477028510 SHAFT ASSY, BALANCER 1
60 1 71487028510 SHAFT ASSY, BALANCER 1 1
61 1 714970-28510 SHAFT ASSYBALANCER 1 1
69 1 24101-062024 BALL BEARING 2 2 2
70 1 24101-062034 BALL BEARING 2 2

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000

0CD10-G41000 5 pISTON & CONNECTING ROD

i A)=L40AS D)=L75AS
Fig.6.PISTON & CONNECTING ROD (-Laons (D-L75AS
(C)=L60AS (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY R
A B ©) ® E ©
1 1 71427022720 PISTONWRINGS 1
2 1 714470-22720 PISTONWRINGS 1
3 1 714370-22720 PISTON WRINGS 1
4 1 71455022723 PISTONWRINGS 1
5 1 71465022723 PISTONWRINGS 1
11 2 714250-22502 RING SET, PISTON 1
12 2 714450-22501 RING SET, PISTON 1
13 2 714350-22502 RING SET, PISTON 1
14 2 714550-22502 RING SET, PISTON 1
15 2 71465022502 RING SET, PISTON 1
41 1 114250-22302 PIN, PISTON D=19 1
42 1 114350-22301 PIN, PISTON D=21 1 1
43 1 114650-22300 PIN, PISTON 1 1
FrF-HLXTE 44 1 22252000190 CIRCUP 19 2
UNDERSIZED PART 45 1 22252000210 CRCLP 21 2 2
@_2; ?g 49 46 1 12979222400 CRCLP 23 2 2
' 47 1 714250-23703 ROD ASSY, CONNECTING 1
74.75 62 ‘E@ | 48 1 71435023702 ROD ASSY(PIN21B-25) 11 M
I 481 1 71435023704 ROD ASSY(PIN21,B-28) 1 1
M 49 1 71465023700 ROD ASSY, CONNECTING 11
Y L75ASESM 55 3 114250-23200 BOLT,ROD 2 2 2
L 56‘_5 L 75ASESMRC 56 3 10420023201 BOLT,ROD 2 2
L90ASESM 57 3 11425023220 NUT, ROD BOLT 2 2 2
LS0ASESMRC 58 3 114250-23250 WASHER 2 2 2
59 3 22312030080 PARALLEL PIN3X8 2 2 2
60 2 714250-23600 BEARING, CRANKPIN 1
61 2 714350-23600 BEARING, CRANKPIN 1 1
62 2 714650-23600 BEARING, CRANKPIN 1 1
66 2 124060-23100 BUSH, PISTON PIN 1 1
67 1 71425023610 BEARING US=025PIN 1 1
68 1 71435023610 BEARING,PINU.S=025 1 1 1
69 1 714650-23610 BEARINGPINU.S=025 1 1 1
73 1 71425023620 BEARING US=050PIN 1 2
74 1 714350-23620 BEARING,PINU.S=050 1 1 2
75 1 71465023620 BEARING,PINU.S-050 1 1 2
79 1 71427022620 PISTON WRING(0S025 1 3
80 1 714470-22620 PISTON WRING(0S025 1 3
81 1 71437022620 PISTON WRING(OS025 1 3
82 1 71455022623 PISTON WRING(0S025 1 3
83 1 714650-22623 PISTON WRING(0S025 1 3
89 2 714250-22542 RING SET0S=025 1 3
90 2 714450-22541 RING SET 0S=025 1 3
91 2 714350-22542 RING SET O.S=025 1 3
92 2 T714550-22542 RING SET (0S.025 1 3
93 2 714650-22542 RING SET 0.S=025 1 3
109 1 71427022580 PISTON WRING(OS050 1 4
110 1 714470-22580 PISTON WRING(OS050 1 4
Remarks 111 1 71437022580 PISTON WRING(OS050 1 4
(1) UNDERSIZED(U.S=0.25) PART. 12 1 71455027580 PISTON WRING(OS050 1 2
(2) UNDERSIZED(U.$=0.50) PART. 13 1 71465020580 PISTONWRNG(OS050 1 2
(3) OVERSIZED(0.S=0.25) PART. 119 > 71425020550 RING SETO.S=050 1 4
(4) OVERSIZED(0.S=0.50) PART. — — o =
(M) MISPRINT. N:Old ‘ﬁ New, Q:OId‘T»T New, R:OId‘TjS New, S:0ld <fNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000 0CD10-G41000 5 p|STON & CONNECTING ROD

i (A)=L40AS (D)=L75AS
Fig.6.PISTON & CONNECTING ROD (By=Laoas D758
(C)=L60AS (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢

120 2 T714450-22550 RING SET (OS.050 1 4

121 2 71435022550 RING SET O.S=050 1 4

122 2 714550-22550 RING SET (O.S.050 1 4

123 2 71465022550 RING SETO.S=050 1 4

Fry-H4X T
UNDERSIZED PART
67.68
@}—-69.73 491
74,75 L 62 ‘E@
El é
: L75ASESM
L 56~—§ LTASESHRC
L90ASESH
LI0ASESHRC

Remarks

(1) UNDERSIZED(U.S=0.25) PART.
(2) UNDERSIZED(U.S=0.50) PART.
(3) OVERSIZED(0.S=0.25) PART.

(4) OVERSIZED(0.S=0.50) PART. = =

(M) MISPRINT. N:Old *5 New, Q:OId% New, R:0ld % New, S:Old :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CD10-G41000 0CD10-G41000 7 yB. OIL PUMP & GOVERNOR

i A)=L40AS D)=L75AS
Fig.7.LUB. OIL PUMP & GOVERNOR (-Laons (D-L75AS
(C)=L60AS (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
A B ©) ® E ©
1 1 11425032010 PUMP ASSY, LUBOIL 1 1 1
2 1 11465032010 PUMP ASSY, LUBOIL 1 1
8 1 11425032070 COVER, LUB. OlL PUMP 1 1 1 1 1
9 1 10333832570 ORING 1 1 1 1 1
10 1 22312030160 PARALLFL PIN 3X16 1 1 1 1 1
11 1 26476-060142 BOLTM6X 14 3 3 3 3 3
12 1 114250-35060 STRAINER, LUB. OIL 1 1 1 1 1
13 1 11425035250 COVER 1 1 1 1 1
14 1 114250-35270 GASKET, LOSTRANER 1 1 1 1 1
15 1 24341000224 ORING 1AS24 1 1 1 1 1
16 1 26106-060122 BOLTM6X 12 PLATED 2 2 2 2 2
17 1 71425061500 LEVER ASSY, GOVERNOR 1
18 1 71435061500 LEVER ASSY, GOVERNOR 1 1
19 1 71465061500 LEVER ASSY, GOVERNOR 1 1
30 1 71477061700 GOVERNORASSY 1 1 1
31 1 71497061700 GOVERNORASSY 1 1
37 1 12145061520 NEEDLE BEARING FJ810 2 2 2 2 2
38 1 11477061600 SEAL, OlL 1 1 1 1 1
39 1 11477061610 WASHER 2 2 2 2 2
| 40 1 22137080000 WASHER 8 POLISHED 1 1 1 1 1
41 1 11425066050 HANDLE, REGULATOR 1 1 1 1 1
43 1 11426866500 BRACKET ASSYREGULAT 1 1 1 1 1
45 2 11425066440 BOLT, ADJUSTING 1 1 1 1 1
46 2 10210067080 BOLT, ADJUSTING 1 1 1 1 1
47 1 26757060002 LOCK NUT M6 PLATED 2 2 2 2 2
48 1 16072578350 KNOB (WIMBX15) 1 1 1 1 1
49 1 26106-060202 BOLT M6X 20 PLATED 1 1 1 1 1
50 1 26117040088 BOLTM4X 8PLATED 1 1 1 1 1
L5QASESMRC &7 68 58 51 1 26347-060002 UNUT M6 11 1 1 1
tggggssugg 59 52 1 26476060142 BOLTM6X 14 1 1 1 1 1
53 1 11477066010 SPRING, REGULATOR 1
54 1 11487066010 SPRING, REGULATOR 1 1
55 1 11497066010 SPRING, REGULATOR 1 1
80 76 56 1 11425066200 SPRING, RETURN 1 1 1
T\/\ 57 1 114252466252 SPRING, RETURN 1 1 1 1 1
58 1 11425066550 TORQUE SPRING ASSY 1 01 1
59 1 11465066500 TORQUE SPRING ASSY 1 1
% 66 1 26696-100002 NUT M10 1 1 1 1 1
67 72 68 67 1 13521061090 LEFAD 2 2 2 2 2
68 1 22451-060000 WRE 06 2 2 2 2 2
69 1 11465466140 PIECE 1 1 1 1
70 1 11465066150 LEVER, STOP 1 1 1 1
71 1 11426866200 SPRING, RETURN 1 1 1 1
72 1 11425066440 BOLT, ADJUSTING 2 2 2 1
73 1 114652466871 LEVER REGULATOR 1 1 1 1
74 1 114652-66881 BLACKETLEVER 1 1 1 1
75 1 10522566990 SCREW 1 1 1 1
76 1 10210067080 BOLT, ADJUSTING 1 1 1 1
7 1 26106-060122 BOLTM6X 12 PLATED 1 1 1 1
78 1 26106060302 BOLTM6X 30 PLATED 1 1 1 1
Remarks 79 L o0 BOLTM6X20 1 11 1
(1) EXCLUSIVE FOR L50ASESMRC, L75A- e . -
SESMRC & L90ASESMRC. N:Old < g New, Q:0ld+— New, R:Old<— New, S:0ld ‘f New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000 0CD10-G41000 7 yB. OIL PUMP & GOVERNOR

1 (A)=L40AS (D)=L75AS
Fig.7.LUB. OIL PUMP & GOVERNOR -Laons Or-L75AS
(C)=L60AS (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
80 1 26757060002 LOCKNUT M 6 PLATED 1 1 1
o
L50ASESMRC
L75ASESMRC 67 68 58
LI0ASESHRC 59
67 é
68 o At
\ ) 80 76
79% 7%@5
ST
SIS
\QT%( L7
A 47
709 ) 6772 68
Remarks
(1) EXCLUSIVE FOR L50ASESMRC, L75A- Voo o Voo o
SESMRC & L90ASESMRC. N:OId‘ﬁNew, Q:OId‘T»TNew, R:OId‘TjSNew, S:OId‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CD10-G41000 0CD10-G41000 g COOLING & STARTING DEVICE

1 ‘A)=L40AS D)=L75AS
Fig.8.COOLING & STARTING DEVICE (A-LA0RS (yL75as
(C)=L60AS (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
A B © O B EB
1 1 11465845102 CASE(S), COOLING FAN 11
2 1 11477045100 CASE(S), COOLING FAN 1
3 1 11487045100 CASE(S), COOLING FAN 11
4 1 11465045200 COVER, CYLINDER 1 1
5 1 114870-45200 COVER, CYLINDER 1 1
6 1 11425045211 COVER, CYLINDER 1
7 1 11425045300 RUBBER, CUSHON 5 5 4 4
\ 8 1 11425045310 COLLAR 4 5 5 4 4
> L75ASESM 9 1 11435045320 RUBBER, SEAL 1 1 1 1
L 75ASESMRC 10 1 11425045330 SEAL, FANCASE 1 1 1
L40ASSM L 90ASESM 11 1 11465045330 SEAL, FAN CASE 101
LAOASESM LSOASESMRC 12 1 11435045340 COUAR 101 1 1
13 1 18372055210 GROMVET 101
14 1 16012076940 WASHER 4 5 5 4 4
9/65 66 |5 1 2BATEOB0142 BOLTM6X 14 1
/ T 1 26476060202 BOLTM6X 20 101 1 1
> 17 1 26476060252 BOLTM6X25 4 5 5 4 4
Pl 18 1 11425076050 STARTER ASSY, RECOIL 1
* \_REFER TO FIG.2 19 2 11425076250 RE-COIL 1
18 21 3 16026076520 REEL, RECOIL 1
51 22 3 160260-76530 RATCHET 1
23 3 160260-76540 SPRING, SPIRAL 1
24 3 160260-76550 WASHER, THRUST 1
25 3 160260-76560 SPRING, FRICTION 1
2 3 16026076570 SPRING, RETURN 1
27 3 160260-76580 COVER, SPRING 1
28 3 160260-76590 PLATE, FRICTION 1
29 3 160260-76600 CIRCLIPE) 1
31 3 16026076620 KNOB, STARTER 1
32 3 160260-76630 ROPE, STARTER 1
33 2 11425076590 PULLEY, STARTER 1
34 1 114650-76050 STARTER ASSY,RECOIL 1 1
35 2 11465076250 CASE ASSY(S) RECOIL 11
36 3 11465076520 REEL, RECOIL 11
38 3 16091076530 RATCHET 11
39 3 114650-76540 SPRING, SPIRAL 1 1
{ 5OASESM 40 3 16091076550 WASHER, THRUST 11
| 50ASESMRC LIOASESMRC a 3 16001076560 SPRING, FRICTION 101
LE0ASSH L) 3 16091076570 SPRING, RETURN 11
.BOASESH 43 3 16091076580 PLATE, FRICTION 11
45 3 16091076620 KONB, STARTER 11
46 3 11465076630 ROPE, RECOIL STARTER 1 1
a7 3 160910-76650 WASHER (B) 11
48 3 222174060000 SPRING WASHER 6 1 1
49 3 26717060002 NUT M6 1 1
50 2 114660-76590 PULLEY, STARTER 11
51 1 11487076050 STARTER ASSY, RECOIL 1 1
52 2 11487076250 RECOIL ASSY 1 1
54 3 16081076520 REEL, RECOIL 11
55 3 160810-76530 RATCHET 11
56 3 16081076540 SPRING, SPIRAL 1 1

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000

Fig.8.COOLING & STARTING DEVICE

0CD10-G41000 g COOLING & STARTING DEVICE

" L75ASESM

>
[

T

\_REFER TQ FIG.2

tggﬁsSEgMMRc LI0ASESMRC

L 75ASESMRC
L40ASSM LY0ASESH
LAQASESM LS0ASESMRC
66

(A)=L40AS (D)=L75AS
(B)=L50AS (E)=L90AS
(C)=L60AS (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
wW B © O B ¢
57 3 160810-76560 SPRING, FRICTION 1 1
58 3 160810-76580 PLATE, FRICTION 1 1
60 3 160810-76620 KNOB, STARTER 1 1
61 3 16081076630 ROPE, STARTER 1 1
62 3 181130-76680 NUT 1 1
63 3 18113076700 WASHER 1 1
64 2 114350-76590 PULLEY, STARTER 1 1
65 1 114250-76600 PLUNGER 1 1 1
66 1 114250-76610 HOLDER, PLUNGER 1 1 1
67 1 26106060082 BOLTM6X 8PLATED 4 4 4 4 4
68 1 26106-060122 BOLTM6X 12 PLATED 3 3 3 4 4

LE60ASSM
1L60ASESM

N:0ld $i=5 New, Q:0ld =5 New, R:0ld S5 New, S:0ld

Yes

Yes'

Yes
Yes'

:‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000 0CD10-G41000 g FyEL INJECTION DEVICE

1 ‘A)=L40AS D)=L75AS
Fig.9.FUEL INJECTION DEVICE (BrL50n8 (Brsons
(C)=L60AS (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
A B ©) ® E ©
1 1 71425051710 PUMP ASSY, FINJECT. 1
25 2 1 71435051701 PUMP ASSYFINJECT 101
24 3 1 71465051700 PUMP ASSY, FINJECT. 1 1
é 26 } 2 4 2 11425051200 BODY, FUEL PUMP 1
26 5 2 11435051200 BODY, FUEL PUMP 11
é @_] 3 6 2 11465051100 BODY, FUEL PUMP 11
g S—14+5 13 3 11425051180 JOINT 1 1 1
/ 6 14 3 11425051190 ORING 1 11
15 2 11425051300 VALVE ASSY, DELIVERY 1 1 1
16 2 11465051300 VALVEASSY, DELMERY 1 1
20 2 10554651020 GASKET 1 01 1 1 1
21 2 11425051080 PLATE 1 01 1 1 1
22 2 11425051150 SNAP RING 1 01 1 1 1
31 23 2 11425051160 SPRING 11 1 1 1
23 24 2 10554651330 SPRING, DELIV. VALVE 1 01 1 1 1
29 25 2 11425051340 HOLDER, FIPDELIVE 1 1 1 1 1
2 2 12455051350 GASKET, DELVERY 2 2 2 2 2
@é 27 2 11425051600 LEVER ASSY, CONTROL 1 01 1 1 1
28 2 11425051640 SEAT (A), SPRING 1 01 1 1 1
29 2 11425051650 SEAT (B), SPRING 101 1 1 1
30 2 22351020006 SPRING PN 2X 6 2 2 2 2 2
31 2 22351030008 SPRING PIN3X 8 101 1 1 1
2 1 71425053101 VALVE ASSY, FINJECT 1
33 1 71487053100 VALVE ASSY, FINJECT 1 1
34 1 71465053100 VALVE ASSY, FINJECT 11
35 2 11425053001 NOZZLE ASSY,FINJECT 1
36 2 11487053000 NOZZLE ASSY FINJECT 1 1
37 2 11465053000 NOZZLE ASSY,FINJECT 11
43 2 11425053080 NUT, NOZZLE CASE 101 1 1 1
j 28 44 2 11425053120 SPRING, NOZZLE 101 1 1 1
= 53 ? 45 2 11425053130 SPRING, SEAT 1 01 1 1 1
® 46 2 11425053140 PLATE, STOP 101 1 1 1
S 54 47 2 11425053210 PIN 2 2 2 2 2
® 48 2 11425053300 HOLDER ASSY, NOZZLE 1 1 1
@ 49 2 11465053300 HOLDER ASSY,NOZZLE 101
44 53 3 11425053331 PIN, SPRING 1 1 1
54 2 11425053400 SHIMPACK 101 1 1 1
S——45
S— 46
-
35
36
37
43

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000 0CD10-G41000 10 FUEL TANK & FUEL LINE

1 ‘A)=L40AS D)=L75AS
Fig.10.FUEL TANK & FUEL LINE (BrL50n8 (Brsons
(C)=L60AS (F)=
REF LEV PARTS NO. DESCRIPTION QTY |
A B () ® (E ¢
1 1 71425055701 TANKASSY, FUEL 1
L75ASESM 2 1 71435055701 TANK ASSY, FUEL 1 1
L75ASESMRC 43 34 3 3 1 71465055701 TANK ASSY, FUEL 11
tgg%%ssﬂm ¢/44 7 2 11425055041 CAP, TANK 101 1 1 1
45442 ! 8 3 11425055050 GASCET, TANK CAP 1 1 1 1 1
33 9 3 11425055060 SEAL 101 1 1 1
@\*\r 46 12 2 11425055100 FLTER, FUEL 1 1 1 1 1
43 = 25 13 2 11425055150 PIPE, GAUGE 1
26 14 2 11435055150 PIPE, GAUGE 11
REFER TO FIG.9 27 15 2 11465055150 PIPE, GAUGE 101
16 2 11425055001 DAMPER, FUEL TANK 4 4 4 4 4
17 2 12472250050 CLAMP 9 2 2 2 2 2
47 18 2 23414120000 GASKET 12, ROUND 1 1 1 1 1
48~/ 19 2 23887120002 PLUG 12HEX. 101 1 1 1
49 @‘ 35 20 1 1142505510 ALTER, FUEL OLL 1
2 1 11435055120 FALTER, FUEL OL 11
22 1 11465055120 FLTER, FUEL OIL 1 1
23 1 11425055130 GASKET 101 1
% 1 11425055211 STAY (&) 1 01 1 1 1
% 2 1 11425055231 STAY ®) 1
REFER TO F16.9 71 26 1 11435055231 STAY B 1 1
1 27 1 11465055230 STAY B 1 1
28 1 11425055300 OOCK ASSY, FUEL 101 1 1 1
29 2 24341000150 ORING 1AS-150 101 1 1 1
0 1 11425255800 NUT 1 1 1 1 1
2 1 11465055810 BOLT, LIFTING 101 1 1 1
2 1 22117060000 WASHER 6 101 1 1 1
B 1 22117080000 WASHER 8 101 1 1 1
% 1 26106080452 BOLTM8X 45PLATED 101 1 1 1
35 1 26366060002 NUTM6 101 1 1 1
36 1 26476060142 BOLTM6X 14 2 2 2 2 2
3 1 10699044660 BAND, HOSE 2 2 2 2 2
38 1 11425059050 PIPE, FUEL OLL 1 11
39 1 114360-59060 PIPE, FUEL OIL 1 1
20 1 12472250050 CLAVP 9 2 2 2
41 1 11425059060 PIPE, FUEL RETURN 1 1 1
42 1 11465259300 PIPE, FUEL RETURN 1 1
| 43 2 12472250050 CLAMP 9 2 2
44 2 11425059060 PIPE, FUEL RETURN 1 1
45 2 11465259310 TUBE 11
I 46 2 12175059890 RETANER 101
& 1 11425059800 PIPE, FUEL INJECTION 1
8 1 11435059800 PIPE, FUEL INJECTION 11
49 1 11465059800 PIPE, FUEL INJECTION 1 1
55 1 11465059850 BRACKET, PPE 101

Yes Yes

N:Old ‘ﬁ New, Q:OId% New, R:OId‘TjS New, S:0ld z‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000

Fig.11.STARTING MOTOR & DYNAMO

0CD10-G41000 77 STARTING MOTOR & DYNAMO

(A)=L40AS (D)=L75AS
(B)=L50AS (E)=L90AS
(C)=L60AS (F)=
REF LEV. PARTS NO. DESCRIPTION QTY |
wW B © O B ¢
1 1 11435177010 STARTER (S114413A 1 1 1 1 1
2 2 X211461008 ARMATURE 1 1 1 1 1
3 2 X21148110 WASHER SET, THRUST 1 1 1 1 1
4 2 X21147155 STOPPER SET, PINION 1 1 1 1 1
5 2 X211412105 COILASSY,RELD 1 1 1 1 1
6 3 X21145312 BRUSH (+) 2 2 2 2 2
7 3 X21143215 SCREW, CORE 4 4 4 4 4
8 2 X211473002 COVER REAR 1 1 1 1 1
9 3 X21145352 METAL 1 1 1 1 1
10 2 X211489001 HOLDER ASSY, BRUSH 1 1 1 1 1
11 3 X21148313 BRUSH (-) 1 1 1 1 1
12 3 X21149314 SPRING, BRUSH 3 3 3 3 3
13 2 X211445504 PINION ASSY 1 1 1 1 1
14 2 X211416603 HOUSING ASSY, GEAR 1 1 1 1 1
15 3 X21145352 METAL 1 1 1 1 1
16 2 X211478006 COVERKIT,DUST 1 1 1 1 1
17 2 X211456013 LEVERKIT, SHIFT 1 1 1 1 1
18 2 X211427501 SWITCH, MAGNETIC 1 1 1 1 1
19 2 X211468005 BOLT, THROUGH 2 2 2 2 2
20 2 X21145867 BOLT6 2 2 2 2 2
21 2 X21142835 SCREW SET 1 1 1 1 1
22 1 114385-77400 BRACKET 1 1 1 1 1
23 1 11435177540 HARNESS, WIRE 1 1 1 1 1
24 2 29411-150000 FUSE (15A4)CARTRIDGE 2 2 2 2 2
25 1 11435177620 BRACKET, STSWITCH 1 1 1 1 1
26 1 114351-77630 WASHER 2 2 2 2 2
27 1 119660-77710 CURRENT LIMITER 1 1 1 1 1
28 1 26023040102 SCREWM4X 10 2 2 2 2 2
29 1 26106-060122 BOLTM6X 12 PLATED 2 2 2 2 2
30 1 26106060202 BOLT M6X 20 PLATED 2 2 2 2 2
31 1 26106-060702 BOLTM6X 70 PLATED 2 2 2
32 1 26106-060852 BOLTM6X 8 PLATED 2 2
33 1 26106-100302 BOLT M10X 30 PLATED 2 2 2 2 2
34 1 11435178260 DYNAMOASSY (12V-34) 1 1 1 1 1
35 2 11435178770 STATOR ASSY|(1321MM 1 1 1 1 1
36 2 11435178780 WHEEL (STATOR1321IMM 1 1 1 1 1
37 1 114351-78290 DYNAMOASSY (12V-15A 1 1 1
38 2 114351-78830 STATOR ASSY,(1321MM 1 1 1
39 2 11435178840 WHEEL (STATOR1321IMM 1 1 1
40 1 160710-78710 CLAMP, CORD 1 1 1 1 1
41 1 26476-060142 BOLTM6X 14 1 1 1 1 1
42 1 26476060202 BOLTM6X20 3 3 3 3 3
43 1 265774060142 SCREWM6X 14 3 3 3 3 3

Remarks
(1) EXCLUSIVE FOR L50ASESMRC, L75A-
SESMRC & L90ASESMRC.

Yes

Yes

N:Old ‘ﬁ New, Q:OId% New, R:0ld <=5 New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

(C)Copy Rights YANMAR CO.,LTD.



0CD10-G41000 0CD10-G41000 15| ABEL & TOOL

i A)=L40AS D)=L75AS
Fig.12.LABEL & TOOL BLaons BLoons
(C)=L60AS (F=
REF. LEV PARTS NO. DESCRIPTION QTY |
wW B © O B ¢

1 1 114250-92600 BAG, TOOL 1 1 1 1 1
2 1 16033092730 SCREWDRMER 1 1 1
3 1 28110100120 WRENCH 10X12 1 1 1 1 1
4 1 28110140170 WRENCH 14X17 1 1 1 1 1
5 1 28210000150 FEEDER, OlL 1 1 1 1 1

| 6 1 11427007050 LABEL(L40A) 1

| 7 1 11437007050 LABEL(L60A) 1

1 8 1 11467007050 LABEL(L75A) 1

| 9 1 11447007050 LABEL 1

| 10 1 11457007050 LABEL 1
1 1 11425007090 LABHL, AR COOLED 1 1 1 1 1
12 1 11425007110 LABEL, YANMAR 1 1 1 1 1
13 1 11425007240 LABEL 1 1 1 1 1
14 1 11425007250 LABHEL, HOW TO START 1 1 1 1 1
15 1 11425007260 LABEL, OPERATION 1 1 1 1 1

e LS OAJRIE. L. 75A 16 1 11425007270 LABEL, DECOVP. 11 01 1 1

17 1 11425007300 LABEL 1 1 1 1 1
18 1 11425007350 LABHL, YANMAR DIESEL 1 1 1 1 1

N:Old Le% New, Q:OIdL‘L New, R:OId% New, S:0ld :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
(C)Copy Rights YANMAR CO.,LTD.



